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30.000 MHz 690.000 MHz 100.000 kHz 640.02999 MHz -58.44 dBm -45.44 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.48576 MHz -58.44 dBm -45.44 dB
725,000 MHz 1.000 GHz 100.000 kHz 875.41209 MHz =-57.74 dBm -44,74 dB 725,000 MHz 1,000 GHz 100.000 kHz 891.62088 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85476 GHz -47.18 dBm -34.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48438 GHz -47.02 dBm -34.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -42.87 dBm -29.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -42,84 dBm -29.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99150 GHz -43.61 dBm -30.61 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00100 GHz -43.25 dBm -30.25 dB
{ 1 J L] ( )it J o
Date: 3.SEP.2020

: 2.SEP.2020

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
. A
2 - s L PP
-50 derr
2
70da
80da
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -58.29 dBm -45.29 dB
725,000 MHz 1.000 GHz 100.000 kHz 967.99451 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.51 dBm -33.51dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -42.83 dBm -29.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99550 GHz -43,43 dBm -30.43 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

e: 3.5EP.2020 21:3

: 2.SEP.2020

@) |(Specrom ) =
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
e N PR e Bern el
2 s v ammmgetert i " e i1
-50 dBm
.
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 615.95202 MHz -58.50 dBm -45.50 dB 30.000 MHz 690.000 MHz 100.000 kHz 616.28186 MHz -58.29 dBm -45,29 dB
725,000 MHz 1.000 GHz 100.000 kHz 960.02747 MHz =-57.72 dBm -44,72 dB 725,000 MHz 1,000 GHz 100.000 kHz 994.91758 MHz -57.69 dBm -44,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.58 dBm -33.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95376 GHz -47.11 dBm -34.11dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42.97 dBm -29.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.96488 GHz -42,80 dBm -29.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99900 GHz -43,52 dBm -30.52 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -43,44 dBm -30.44 d&
{ 1 J o ( )it J o

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr
Limit heck PAR
10 ﬂdH\" SPURIOUS. INE_ABS PABS

J5_LINE_ABS_

-30 dBm

-40 dBr

-50 dBr

70 dB

.80 dB

a0 dB

Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.85757 MHz -58.49 dBm -45.49 dB
725,000 MHz 1.000 GHz 100.000 kHz 980.08242 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52137 GHz -46.87 dBm -33.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -42.96 dBm -29.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99350 GHz -43,49 dBm -30.42 db
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg

Mode Auto Swesp

Date: 3.5EP.2020 21:3

JL

: 2.SEP.2020

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
oy s
etk S gt
L] i o ——
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | | Frequency Power Abs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 636.73163 MHz -58.60 dBm -45.60 dB 30.000 MHz 690.000 MHz 100.000 kHz 617.27136 MHz -58.36 dBém -45,36 dB
725,000 MHz 1.000 GHz 100.000 kHz 980.35714 MHz =-57.70 dBm -44,70 dB 725,000 MHz 1,000 GHz 100.000 kHz 995.19231 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.72 dBm -33.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.65 dBm -33.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -42.75 dBm -29.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -42.68 dBm -29.68 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99250 GHz -43.51 dBm -30.51 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.99250 GHz -43 .49 dBm -30,49 d&
)i i )i i

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
RN S
e
.
-50 derr
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.47526 MHz -58.37 dBm -45.37 dB
725,000 MHz 1.000 GHz 100.000 kHz 996.84066 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.92 dBm -33.92 dB
3.000 GHz 7.000 GHz 1.000 MHz £.91089 GHz -42.65 dBm -29.65 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99300 GHz -43,49 dBm -30.42 db
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A12-39 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 3.5EP.2020 21:43:17

@) |(Specrom ) =
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
R ernmrane P\
. Nmtsmmmner . s
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.45427 MHz -58.55 dBm -45.55 dB 30.000 MHz 690.000 MHz 100.000 kHz 619.91004 MHz -58.54 dBm -45.54 dB
725,000 MHz 1.000 GHz 100.000 kHz 912.77473 MHz -57.64 dBm -44,64 dB 725,000 MHz 1,000 GHz 100.000 kHz 978.15934 MHz -57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.29 dBm -33.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.58 dBm -33.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -43.04 dBm -30.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90376 GHz -42,91 dBm -29.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.928400 GHz -43,48 dBm -30.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99950 GHz -43,39 dBm -30.39 d&
{ 1 J L] ( )it J o

: 2.SEP.2020

21:44:24

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
i, St ool g NSRRI NOE N K
1 PR S
-50 derr
70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.78411 MHz -58.39 dBm -45,39 dB
725,000 MHz 1.000 GHz 100.000 kHz 970.46703 MHz =-57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.61 dBm -33.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -42.90 dBm -29.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00050 GHz -43,45 dBm -30.45 dBb
il
L L J L
21:46:38

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0144
40 Normal Voltage 0.0098
30 Normal Voltage 0.0106
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0078
0 Normal Voltage 0.0252

-10 Normal Voltage 0.0147 PASS
-20 Normal Voltage 0.0230
-30 Normal Voltage 0.0196
20 Maximum Voltage 0.0204
20 Normal Voltage 0.0000
20 Battery End Point 0.0049

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al12-41 of 41




samonis. FCC RADIO TEST REPORT Report No. : FG072903-01B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.51 4.55 4.84 5.77 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.09 6.49 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10f 21

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB Middle Channel / Full RB

e e
30.00 dBm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view
s
o o
\ - =3
0.0 \ 0.0
< X <
3
1€ l 1E; ‘!
N, i 5
1E ‘ 1E T
3
!
. |
o o ;
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,53 dem 24,08 dBm 3.55 d8 2.72 0B 3.42 0B Trace 1 [ 2104 dbm 26,10 dBm 5.06 d8 2.49 d8 3.91d8 4.55 da 1.84 0B
I e—— | ———
L L J L]

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
tt 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
S
o
0. 0. 5
i S S
1 < 3 <
1E- | - 1E Y
| e <
| I
1€ : 1€ b
b
|
1 1 :
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz - Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | o | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.76 dbm 24,67 dbm 4.91 da 2.9 0B .64 0B .84 0B 3 de Trace 1 [ 20,71 dem 27,08 dbm 5.34 d8 3.01d8 4.87 d 5.77 d8 5.20 6B
—— — —— —
L )i J [ L il ] (I
Spectrum |5 |5
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
T
[
o

CF 782.0 MHz

Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18.51 dem 24,71 dBm 5.20 d8 .07 68 5.25 0B 5.17 08 Trace 1 | 18.97 dm 2661 dBm 7.64 d8 3.16 d8 5.22 d8 5.49 d8 7.19 68
—— ——
L L J ]

TEL : 886-3-327-3456 Page Number 1 Al3-2 of 21
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.96 491 - - - - -
Middle CH - - - 4.96 4.87 9.69 9.59 - - -
Highest CH - - - 4.90 4.89 - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.89 - - - - - -
Middle CH - - - 4.88 - 9.63 - - - -
Highest CH - - - 4.89 - - - - - R
TEL : 886-3-327-3456 Page Number : A13-30f 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

) )
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.24 dbm)| MI[1] 15.06 dBm
779.75000 MHz 781.63800 MHZ]
20 T 20
X ndB 26.00 dB ndB 26.00 dB
04 e s LA AT A ad Ll AW - NN g 4.955000000 MHz| 104 B et | P D 4.905000000 MHz
7 Q factor | 157.4 f Q factor 159.4
. / B i \
o 0 7 T
10 df -10 o - 3
/ |
204 20d : i
[ / \nedran /e
-0 - -0 7 T
I, 2
40 7 40 /M
st |50 st
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 779.75 MHz 15.24 dBm nd@ down 4.955 MHz M1 7B1.638 MHz 15.06 dBm nd@ down 4,905 MHZ
T 1 777.012 MHz -10.47 dbm nd8 26.00 dB TL L 777.062 MHz -11.25 dbm n 26,00 d8
T2 1 781.968 MHz -10.50 d8m Q factor 157.4 T2 1 7B1.968 MHz -10.91 dém Q factor 159.4

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.12 dBm) ™M1[1] 14.59 dBm)
781.91000 MHz 780.74100 MHZ]
20 20
7| nde 26.00 dB “ ndB 26.00 dB
04 Al TN fr e B 4.955000000 MHz| 104 et / DM rarsBein, e, i, 4.865000000 MHz
T Q factor 157.8 / Q factor 160.5
0 7 0 | !
T 1z
04 i 0 d i -
/ T |
204 f 204 [ |
A ‘ / |
o N | o, L
v S Laaan i P, = [ A Ve
-40 ds
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 7BL.81 MHz 16.12 dam nd8 down 4.955 MHz ML 7BO.741 MHZ 14,59 dam nd8 down 4,865 MHZ
T 1 779.532 MHz -10.05 dBm nd8 26.00 dB TL L 779.592 MHz -11.14 dBm nd8 26,00 d8
T2 1 784.488 MHz -9.49 dBm Q factor 157.8 T2 1 7B4.458 MHz -11.02 d8m Q factor 160.5
L U J wa

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.62 dBm| mili] 14.33 dBm|
782.51200 MHzZ| 782.97200 MHz
e ndB 26.00 dB| & s ndB 26.00 dB|
04 r [N Ay e B e 4.895000000 MHz 104 A Fen ) A Y BB e f 4.885000000 MHz
Q factor 159.9) ] Q factor \ 160.3
0d f ! 0
T {
-t d r 10 d \]
20d £ 20 o / '
AN i) Ll an L~ \
30 dgmr—— \‘/\'\ Rpebmrores o
Wn,
40 df . 40 d =
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 782.512 MHz 15.62 dém ndB down 4.655 MHz ML 762,572 MHz 14.33 dBm ndB down 4,585 MHz
TL 1 782.032 MHz -9.85 dBm ndé 26.00 dB TL 1 782.032 MHz -11.86 dém ndé 26.00 d8
T2 1 786.928 MHz -10.13 dém Q factor 155.9 T2 1 766518 MHz -11.43 dBm Q factor 160.3
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.75 dBm) ™M1[1] 16.93 dBm)
" L 782.4000 MHzZ| ) " 784.1980 MHz
= I - ¥ ndB 26.00 dB @ . . ndk 26.00 dB
0 Y M NER Y, 0.690000000 MHZ| 04 YT e T e, 9.590000000 MHz
x ! Q factor \ 80.7] 1 7 Q factor \\ 81.8
\
0 dBm: ; 7 0 dam j ¥
o B - .
3 i ¥
-10 dam _" - -10 dBrm: 7 '\
{ \ ] !
20 dem +- 20 dem i A
/ / Wy
-30 dBm - -30 dém 7 '8 .
I “\ A S
-0 dBm — — -40 dem - e
Sl Vatag VPN i e N‘HN"
50 dBm 50 dém
-60 dBm 60 dim
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.4 MRz 16.75 dam nd8 down 9.50 MHz ML 7B4.108 MHzZ 16.93 dam nd8 down 9,50 WHz
TL 1 777.125 MHz -6.90 dBm nd8 26.00 dB T1 L 777.205 MHz -6.49 dBm nd8 26.00 dB
T2 1 786.815 MHz -8.60 dBm Q factor B0.7 T2 1 7B6. 795 MHz -8.70 dBm Q factor 81.8
~ I 4 - JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

tm
v
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
MI[1] 12.86 dBm)|
780.27900 MH?Z|
= MhdB 26.00 dB
g _ . e 2 TR Ao n 4.885000000 MHZ,
T Q factdr | 159.7
d | |
a T
! ]'\-
10 d F 3
/ |
20 d f b
-30 Lo K AN
-40 df
st
-60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 780.279 MHz 12.86 dBm nd@ down 4.885 MHz
TL 1 777.052 MHz -12.98 dbm nd8 26.00 dB
T2 1 781.938 MHz -13.31 dBm Q factor 159.7
L I 4 -
ctrum t"%’ pectrum ["5"
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 2.91 dBm)| MI[1] 14.20 dBm
782 83900 MH?Z| 781.6800 MHz
= 26.00 dB @ ndB 26.00 dB
104 - N A 4.875000000 MHz 0d N - 9.630000000 MHZ|
[ 160.6 7 qQfactor a1.2]
od . i 0 d
|
\ !
-10 df -10 d
¥ T
z0d [ ) 20d L
/ \ / -
. | ; e
0 - * =
’ N
-40 d -40 de
50 d -50
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 782.830 MHz 12.91 dBm ndB_down 4.875 MHz M1 TBLBE MHz 14.20 dBm ndB_down 9,63 MHZ
TL 1 779.562 MHz -13.29 dm nd8 26.00 dB T1 L 777.185 MHz -11.50 dBm nd8 26.00 dB
T2 1 784.438 MHz -13.15 dém Q factor 160.6 T2 1 7B6.B15 MHz -12.77 dém Q factor 81.2
L I 4 - [S JL 4 -
ctrum t"%’
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mili] 14.56 dBm|
782 49200 MHzZ|
20 T ndB 26.00 dB|
Moo Ard . 4.885000000 MHz
wd i v 160.2
ad {
T
BUE! 1 v
\
20 df f 1
Ty \
e - T
-40d =
504
60 df
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML T 782.482 MHz 14.55 dBm ndB down 4.685 MHz
T1 1 782.032 MHz -11.08 dam nds 26.00 dB
T2 1 786.918 MHz -11.30 dBm  factor 160.2
L L J g

TEL : 886-3-327-
FAX . 886-3-328-

3456
4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.50 4.49 - - - - -
Middle CH - - - 4.48 451 8.99 8.95 - - -
Highest CH - - - 4.50 4.49 - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.50 - - - - - -
Middle CH - - - 4.50 - 9.01 - - - -
Highest CH - - - 4.49 - - - - - -
TEL : 886-3-327-3456 Page Number D A13-7 of 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

I

Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.34 dBm 15.34 dBm)|
780.75900 MHz 780.81900 MHZ]
= - 4.495504496 MHz @ 4.485514486 MHZ
e e 2 WY, Yy
10d 2% ¥l W Y, 0d QLIPS V.Y £,
0 di 0 d +
\ 7
-10 df
204 /
" \ -
-30 ® o
A 7 e =
40 d od
o
L o
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.758 MHz 16.34 dam ML 7BO.B19 MHz 15.34 dam
T 1 777.25225 MHz 10.25 dBm Oce Bw 4,495504496 MHz TL L 777.27223 MHz 9.22 dBm Oce Bw 4.485514486 MHz
T2 1 781.74775 MHz 10.02 dam T2 1 78175774 MHZ 10.55 dam

)i ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.06 aBm ™Il 15.20 dBm|
780.80100 MH?Z| 782.97000 MHz
= By 4.475524476 MHz @ o 5494505 MHz
NS BT TAY A, o :
10d = oy 10d - — — i
od f od 1 H
) . / 3
-1 df 7 T e 7 \
20 d / + 20 o \
/ f \
J | - nJ
v et VSN 2P v AT S
-40 di
50 d -50 di
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 780.801 MHz 15.86 dBm M1 782.37 MHz 15.29 dBm
TL 1 779.75225 MHz 10.73 dBm Occ Bw 4.475524476 MHz TL L 779.74226 MHz 9.99 dBm Occ Bw 4.505494505 MHz
T2 1 784.22777 MHz 9.94 dBm T2/ 1 784.24775 MHzZ 9.71 dBm
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.18 dBm| mili] 14.98 dBm|
20 782 92200 MHzZ| - 782.76200 MHz
Oce Bw 4.495504496 MHZ, . Oce Bw - 4.485514486 MHZ|
i e Sl NS p B AT GV ATLW SV e 2
10 d - ¢ 10 v
] | / ‘
od od |
! 4 / \
4 4 \
-0 -10
kl \
20 d \ 204 \
[ o, ) o \ .
g v st o
M A
-40d = -40d
50 df -50 di
-60 df -60 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 782.922 MHz 16.18 dBm ML 7B2.762 MHZ 14.98 dBm
TL 1 782.25225 MHz 10.62 dBm Oce Bw 4.495504496 MH2 TL 1 782.25225 MHz 10.06 dBm Oce Bw 4. 485514486 MHZ
T2 1 785.74775 MHz 9.33 dem T2 1 785.73776 MHZ 9.07 dém

)i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.31 dBm) ™M1[1] 15.08 dBm)
20 a8 ML 784.6770 MHz 0 de . 781.0410 MHz,
e e O g £.991008991 MHz X £.951048951 MHZ
T A e T A Iy T2 L PN PN P
10d - — 10d - —
\ / \
/ \ |
o dem / 0 dem. | L
[ ! \
-10 dBm 7 -10 dém f
| \
20 dem s 5 20 dem f
o f .
30 dBm = -30 dém - e
e 7 ~
~a0 da — L - -40 dam -
e e e A V]
50 dgm 50 dem
-6 dBm 60 dam
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.577 MHz 17.31 dam ML TBL.041 MHz 15.88 dam
T1 1 777.5045 MHz 10.47 dBm Oce Bw £.991008951 MHz T1 L 777.5245 MHz 9.23 dBm Oce Bw 5.951048951 MHz
T2 1 7864955 MHz 10.44 dam T2 1 786.4755 MHz 9.31 dam
8 JL J e JL J v

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

[=
i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
™M1[1] 14.39 dBm)
- 779.26000 MHz
7 Occ B 4.495504496 MHz
w0 e ol - . |\
{ (
{ |
o d
|
-10 df T
f |
204 L
Ji i
0 b Lng .
——
-40 df
£ e
-6 df
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 779.26 MHz 14,39 dam
T1 1 777.26224 MHz 8.34 dBm Oce Bw 4,495504496 MHz
T2 1 781.75774 MHz 7.49 dam
L L

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.77 dBm) ™M1[1] 14.24 dBm)
781.01100 MHz 782.4600 MHz,
= I 4.495504496 MHz @ 9.010989011 MHZ
T ). Pt o ha 2 T A Ad ™ MR
10d = A ¥ 104d ! =
| | X
od 0 di I l‘
| / \
-10 df 7 -10 d / \
/ Jl 4
204 20d '\
) N W o 3 e < —e
e ST TR, Y ~
-40 ds -40 di
N P,
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7BL.011 MHz 13.77 dam ML L 7BZ.45 MHz 14,24 dBm
T1 1 779.75225 MHz 6.98 dBm Oce Bw 4,495504496 MHz T1 L 777.4645 MHz 8.67 dBm Oce Bw 9.010969011 MHz
T2 1 784.24775 MHz 7.85 darm T2 1 786.4755 MHz 8.11 dam
L I 4 - [S JL

Highest Channel / 5MHz / 64QAM

ctrum [
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
mili] 13.45 dBm|
20 ] 784.10000 MHzZ|
7 Oce B 4.485514486 MHz
10 d E A ST 2 i e -
! 1
|
od 7 ‘
/ \
BUE! -
| 4
20 d -
) ol \
3 o i A
-40d kY
50 df
60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 784.1 MHz 13.45 dBm
T1 1 782.25235 MHz 8.11 dém Occ 8w 4.485514486 MHz
T2 1 785.73776 MHz 7.83 dém
L L

TEL : 886-3-327-3456 Page Number 1 A13-10 of 21
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

'
ectrum o || Spectrum
Ref Level 30.00 dBm  Offset 10.80 dp Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 A!':'uau BOURIOUS ) INE ABS PABRS 20 db‘up —$RURIQUS JINE ARS | DABS n
10 de 1068 H
0dBm 0 dBm ”
-10 B -10 dBm J 'l
20 B -20 dem N
o an an | |
SPURIOUS_LINE_ABS, " SPURIOUS_LINE_ABS_ / \
-40 d L -40 dBm ¥ 4
A AN Y
50 dB | M A I -50 dBm ~ i
L AR ],
Start 763.0 MHz 7007 pts Stop B806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.58641 MHz -59.99 dém -24.09 db 763.000 MHz 775.000 MHz 6.250 kHz 771.93706 MHz -60.11 dBm -25.11 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.51743 MHz -48.53 dém -35.53 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.02293 MHz -48.50 dBm -35.50 dB
775.800 MHz 776.000 MHz 30.000 kHz 775.99935 MHz -53.23 dBm -40.23 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98766 MHz -53.46 dBm -40.46 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.37263 MHz 20.68 dBm -0.32 d8 776.000 MHz 788,000 MHz 100.000 kHz 786.66334 MHz 20.77 dBm ~9.23 d&
766.000 MHz 788.100 MHz 30.000 kHz 788.08487 MHz -53.25 dBm -40.25 dB 782.000 MHz 788,100 MHz 30.000 kHz 788.02792 MHz -52.26 dBm -39.26 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.79266 MHz -48.90 dBm -35.90 dB& 7865.100 MHz 793.000 MHz 100.000 kHz 788.78776 MHz —47.44 dBm “34.44dB
793.000 MHz 806.000 MHz 6.250 kHz 798.12338 MHz -60.21 dBm -25.21 dB 793,000 MHz 806.000 MHz £.250 kHz 707.04545 MHz ~60.05 dBm 25,05 dB
i ] ] [ ] ]
Date 7
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
ectrur
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS BAKS 20 dbipe—$RURIONS | INE ABS DA
10 dm 10 dBm
—
0 dB 0dem ‘
-10 d8m — ! ‘] -10 dem: — ‘
-20 dBm | l[ -20 dem JI l\{
SRURIGUS_LINE_ABS J Lﬁ_\ | SPURIGUS_LINE_aBS_ J)f -
-40 dBm \\l\ -40 dBm P
.50 dBm - t 50 dBm
s | -
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.89111 MHz -60.11 dém -25.11 dg 763.000 MHz 775.000 MAz 6.250 kHz 772.53646 MHz ~60.21 dBm —25.31 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86628 MHz -46.99 dém -33.95 d& 775.000 MHz 775.900 MHz 100,000 kHz 77582313 MHz -48.36 dbm -35.36 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99635 MHz -50.66 dBm -37.66 dB 275.900 MHz 776.000 MHz 30.000 kHz 77594840 MHz 53.00 dbm ~20.00 dB
776.000 MHz 788.000 MHz 100.000 kHz 781,44855 MHz 6.62 dém -23.38 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,40759 MHz 6.99 dBm -23.01 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00015 MHz -49.42 d&m -36.42 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00025 MHz -40.56 dBm -27.56 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -45.68 dBm -32.68 dB 785,100 MH= 753,000 MHz 100.000 kHz 788,10245 MHz 37,46 dBm 24,46 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.98052 MHz -59.02 dém -24.92 d8 793.000 MHz B06.000 MHz 6.250 kHz 799,14935 MHz -59.99 dBm -24.99 dB
T
) i )
Date Date: 7.AUG.2020 00:41:08
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

i

)

spectrum :%:l Spectrum
Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgpur @1 fvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 A!':'uau BOURIOUS ) INE ABS PABRS 20 db?“? —$RURIQUS JINE ARS | DABS F
10 dB P 10 B ‘i
0dBm | 0 dBm
w l
-10 B ,I' -10 dBm — I
-20 o J‘ }lt -20 dBm JI \
SPURIOUS_LINE 85 '[ { SPURIOUS_LINE_ABS_ ﬂ T ]\
-40 B I\Jﬂ\ JJ 40 dBm. jl j \
50 de Ml I -50 dBm A i
s | e
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Range Low | RangeUp | RBW | Frequency Power Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 76874825 MHz -60.16 dBm -25.16 d& 763.000 MHz 775.000 MHz .250 kHz 769.91109 MHz -60.20 dBm -25.20 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.51204 MHz -48.49 dém -35.43 di 775.000 MHz 775.900 MHz 100.000 kHz 775.51923 MHz -48.77 dém -35.77 db
775.900 MHz 776.000 MHz 30.000 kHz 775.94141 MHz -53.27 dBm -40.27 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94880 MHz -53.35 dBém -40.35 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.21269 MHz 19.89 dém -10.11 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 19.97 dem -10.03 de
788.000 MHz 788.100 MHz 30.000 kHz 788.05400 MHz -53.45 dBm -40.45 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.02772 MHz -52,37 dbm -39.37 dB.
768.100 MHz 793.000 MHz 100.000 kHz 788.46969 MHz -48.99 dBm -35.99 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.75350 MHz —47.76 dBm -34.76 db
793.000 MHz 806.000 MHz 6.250 kHz 802.72078 MHz -59.80 dBm -24.80 dB 793,000 MHz 806.000 MHz 6£.250 kHz 804.83766 MHz -59.99 dBm -24.99 dB

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur |l Sp m
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbipe—teuRIOUS }INE Ans pake 20 dbipe—$RURIONS | INE ABS DA
10 dem 10 dBm
o]
0 de 0dem ‘
-10 d8m — } ‘l -10 dem: — \
-20 dBm i -20 dem ‘J
|
o [ | o | |
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
] - S8 e ses. - .y
-40 dBm -40 dBm
7 \Rl'\ T
-50 dBm et . -50 dem
oW L et l &0 i
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Range Low Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 771,92507 MHz -50.07 dém -24.07 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.57942 MHzZ -60.21 dBm -25.21 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88157 MHz -46.75 dem -33.75 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.76108 MHz -48.49 dBm -35.49 dp
775.900 MHz 776.000 MHz 30.000 kHz 775.97807 MHz -50.35 dBm -37.35 dB 275.900 MHz 776.000 MHz 30.000 kHz 77504481 MHz 53.00 dBm 20,00 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,56843 MHz 5.75 dém -24.25 dB 776.000 MHz 788.000 MHz 100.000 kHz 78301898 MHz 6.07 dBm -23.93 d8
788.000 MHz 788,100 MHz 30.000 kHz 786.00115 MHz -49.82 dBm -36.82 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.04261 MHz -41.50 dBm -28.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,10734 MHz -45.75 dBm -32.75 d 788,100 MHz 793,000 MHz 100,000 kHz 788, 16608 MHz -37.53 dBm -24.53 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.61688 MHz -60.02 dém -25.08 d8 793.000 MHz 806.000 MHz 6.250 kHz 801,44805 MHz -60.10 dBm -25.10 dB
T
i i ) e
Date 00:31:37 Date: 7.AUG.2020
TEL : 886-3-327-3456 Page Number 1 A13-12 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

i

)

spectrum :%:l Spectrum
Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgpur @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 .a[':'mu BOURIOUS ) INE ABS PABRS 20 db‘up —$RURIQUS JINE ARS | DABS
10 dB II 10 B Fi
0 dBm | 0 dBm h
-10 dB: M -10 dBm — 1 I
-20 o H L‘[ -20 dBm ! 1
. e |
SPURIOUS_LINE_ABS I { SPURIOUS_LINE_ABS_ | It
40 dB Y il 40 dBm f / "
WAL A
-50 dB T -50 dBm \‘I
SaALdE, A.dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 768.82018 MHz -60.77 dem -25.77 d& 763.000 MHz 775.000 MHz .250 kHz 772.33267 MHz -60.72 dBm -25.72 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.09216 MHz -49.11 dBm -36.11 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.00315 MHz -49.16 deém -36.16 db
775.900 MHz 776.000 MHz 30.000 kHz 775.92592 MHz -53.74 dBm -40.74 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90814 MHz -54.02 dBm -41.02 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.34865 MHz 18.49 dém -11.51 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 18.22 dém -11.78 dg
788.000 MHz 788.100 MHz 30.000 kHz 788.04720 MHz -53.71 dBm —40.71 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.07937 MHz -52,30 dbm -39.30 dB.
768.100 MHz 793.000 MHz 100.000 kHz 791.16678 MHz -49.34 dBm -36.34 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.79266 MHz 48,55 dBm -35.55 db
793.000 MHz 806.000 MHz 6.250 kHz 804.81169 MHz -60.41 dBm -25.41 dB 793,000 MHz 806.000 MHz 6£.250 kHz 805.39610 MHz -60.63 dBm -25.63 dB

]

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur ol Sp m
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Rangelow | RangeUp | RBW | Frequency | __Powerabs |  alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 774,71828 MHz -60.45 dém -25.45 db 763.000 MHz 775.000 MRz 6.250 kHz 772,38062 MHz 60,69 dBm 25,60 db
775.000 MHz 775,900 MHz 100,000 kHz 77588696 MHz -47.51 dém -34.51 d& 775.000 MHz 775,900 MHz 100.000 kHz 77580514 MHz 45.02 dBm 36,02 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,98417 MHz -51.12 dBm -38.12 dB 775.900 MHz 776,000 MHz 30,000 kHz 775.04730 MHz ~53.55 dbm 40.55 db
776.000 MHz 788.000 MHz 100.000 kHz 781,47253 MHz 4.00 dBm -26.00 dB 776.000 MHz 788.000 MHz 100.000 kHz 782.55145 MHz 4.61 dBm -25.39 dB
788,000 MHz 788,100 MHz 30.000 kHz 78803041 MHz -51.20 dém -36.20 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01164 MHz -42.97 dBm -29.97 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,10734 MHz -47.17 dBm -34.17 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 10245 MHz 30.31 dBm 26 31 dB
793.000 MHz 806.000 MHz 6.250 kHz 80165584 MHz -60.49 dém -25.49 d& 793.000 MHz B806.000 MHz 5.250 kHz 795.13636 MHz -60.53 dbm -25.53 dB
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LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum ||| spectrum o
Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 d& Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775.000 MHz ©.250 kHz 767.22577 MHz -60. 16 dBm -25.13 d& 763.000 MHz 775.000 MHz 6.250 kHz 768.01698 MHz -59.92 dem -24.92 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.87707 MHz -48.58 dBm -35.58 dB 775,000 MHz 775.900 MHz 100.000 kHz 775.56148 MHz -48.48 dBm -35.48 db
775.900 MHz 776.000 MHz 30.000 kHz 775.91484 MHz -53.05 dém -40.05 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99925 MHz -53.61 dBm -40.61 dB
776,000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 20.73 deém -0.27 de 776.000 MHz 788,000 MHz 100.000 kHz 786.39960 MHz 20.86 dBm ~g9.14 de
768.000 MHz 788.100 MHz 30.000 kHz 788.09266 MHz -53.22 dem -40.22 db 788,000 MHz 788,100 MHz 30.000 kHz 786.03042 MHz -52.68 dBm -39.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.50385 MHz -49.06 dBm -36.06 dB 788,100 MHz 793,000 MHz 100.000 kHz 780,22832 MHz -47.71 dBm -34.71 dB
793.000 MHz B806.000 MHz £.250 kHz 803.01558 MHz -60.04 dBm -25.04 dB 793,000 MHz B06.000 MHz 5.250 kHz 700.26623 MHz “60.12 dBm -25.12 dB
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763.000 MHz 775.000 MHz 6.250 kHz 766.03896 MHz -60.04 dBm -25.04 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89236 MHz -47.39 dBm -34,30 de
775.900 MHz 776.000 MHz 30,000 kHz 776.98157 MHz -51.93 dBm -39.93 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.58741 MHz 3.93 dBm -26.07 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.05440 MHz -42.91 dBm -29.91 db
788,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -39.17 dBm -26,17 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.08442 MHz -60.12 dBm -25,12 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum
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Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775,000 Mnz 6.250 kHz 772.56743 MHz 60,10 dBm -25.19 db 763,000 MHz 775.000 MHz 6.250 kHz 760.49151 WMHz ~60.26 dem -25.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.38347 MHz -48.75 dBm -35.78 dB 775,000 MHz 775.900 MHz 100.000 kHz 775.6603% MHz -48.61 dBm -35.61 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94800 MHz -53.17 dém -40.17 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90145 MHz -53.29 dém -40.29 dB
776,000 MHz 788,000 MHz 100.000 kHz 777.57642 MHz 19.92 dBm -10.03 de 776.000 MHz 788.000 MHz 100,000 kHz 786.37562 MHz 20.03 dem ~0.07 de
768.000 MHz 788.100 MHz 30.000 kHz 788.01843 MHz -53.62 dBm -40.62 db 788,000 MHz 788,100 MHz 30.000 kHz 786.00744 MHz -47.80 dBm 34,80 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.39196 MHz -48.98 dBm -35.98 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.18566 MHz -46.23 dBm -33.23 dB
793.000 MHz B806.000 MHz £.250 kHz 796.88961 MHz -60.15 dBm -25.15 d& 793.000 MHz 806,000 MHz 6.250 kHz 80368162 MHz ~59.95 dBm 24,95 dB
™ g
i ] [ £ [ )j ) (]

Band Edge / Full RB

Spectrum |

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
20 d mn PURIOUS INE ABS DASS
10 dBm
0 dem [ ]
-10 dBm — , ‘
-20 dem
. ] \
| SPURIOUS_LINE_ABS_ j L
-40 dBrm u"\.
-50 dam S~
AR 2] | |
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.34665 MHz -60.20 dBm -25.20 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.86718 MHz -47.56 dBm -34.56 de
775.900 MHz 776.000 MHz 30,000 kHz 775.99466 MHz -51.39 dBm -39.39 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.45554 MHz 3.11 dBm -26.89 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09955 MHz -43.11 dBm -30.11 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -38.75 dBm -25.75 dB
793,000 MHz 806,000 MHz 6,250 kHz 800.94156 MHz -59.89 dBm -24,89 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum x| spectrum L
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 20.00 dém  Offset 10.80 dg Mode Auto Sweep
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763,000 MHz 775.000 MHz 6,250 kHz 765.75125 MHz -60.61 dBm -25.61 dB 763.000 MHz 775.000 MHz 6.250 kHz 77343556 MHz -60.46 dBm -25.46 db
775.000 MHz 775.900 MHz 100.000 kHz 775.05260 MHz -49.16 dBm -36.16 dB 775.000 MHz 775.900 MHz 100.000 kHz 77540145 MHz -49.12 dBm -36.12 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92013 MHz -53.59 dBm -40.59 dB 775,900 MHz 776.000 MHz 30,000 kHz 775,95080 MHz -53.89 dBm -40.39 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 12.31 dBm -11.69 dB 776.000 MHz 788.000 MHz 100.000 kiHz 786.38761 Mz 18.17 dBm -11.93 db
788.000 MHz 788,100 MHz 30.000 kHz 788,07098 MHz -53.83 dBm -40.83 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01753 MHz -53,34 dBém -40.34 dB
788.100 MHz 793.000 MHz 100.000 kHz 78952203 MHz -49.47 dBm -36.47 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -49.15 dem -36.15 dB
793.000 MHz 806.000 MHz 6,250 kHz 805.72078 MHz -60.27 dBrm -25.27 dB 703,000 MHz £06.000 MHz 6,250 kHz 801,20221 MHz -60.55 dBm -25.55 dB
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775,000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -48.06 dBm -35.06 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.97228 MHz -51.87 dBm -38.87 dB
776.000 MHz 788,000 MHz 100.000 kHz 782.67133 MHz 1.31 dBm -268.69 db
788,000 MHz 788,100 MHz 30,000 kHz 788.02622 MHz -44.72 dém -31.72 de
788,100 MHz 793,000 MHz 100.000 kHz 788.21993 MHz -41.03 dBm -28.03 dB
793,000 MHz 806,000 MHz 6.250 kHz 802.74675 MHz -60.35 dBm -25.35 db
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SPORTON LAB.
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Report No. : FG072903-01B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm  Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 629.84383 MHz ~58.00 dbm ~45.00 dB 30,000 MHz 763.000 MHz 100.000 kHz 636.80385 MHz -58.03 dBm -45.03 dB
806.000 MHz 1.000 GHz 100.000 kHz 9B5.11794 MHz -56.85 dbm -43.85 dB 806.000 MHz 1,000 GHz 100.000 kHz 970.57521 MHz -57.13 dBm -44.13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50937 GHz -46.45 dBm -33.45 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49088 GHz -46.65 dBm -33.65 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92586 GHz -42.63 dBm -29.62 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.91286 GHz -42,75 dBém -29.75 dB
—_—
{ 1 J L] ( )| J L]
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Middle Channel / QPSK

Middle Channel / 16QAM

e Spectrum I:Iv?
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 729.84833 MHz ~58.06 dbm ~45.06 dB 30,000 MHz 763.000 MHz 100.000 kHz 738.27361 MHz -57.97 dBm -44.97 dB
806.000 MHz 1.000 GHz 100.000 kHz 969.023%9 MHz -56.91 dBm -43.91 dB 806.000 MHz 1,000 GHz 100.000 kHz 947.69465 MHz -56.84 dBm -43.84 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -45.64 dBm -32.64 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -46.56 dBm -33.56 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98335 GHz -42.61 dBm -29.61 dB 3.000 GHz 8,000 GHz 1.000 MHz 65.01436 GHz -42,71 dBém -20.71 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm  Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E6.58946 MHz ~58.06 dbm ~45.06 dB 30,000 MHz 763.000 MHz 100.000 kHz 633. 14068 MHz -58.12 dBm -45.12 dB
806.000 MHz 1.000 GHz 100.000 kHz 869.62069 MHz -56.97 dBm -43.97 dB 806.000 MHz 1,000 GHz 100.000 kHz 979.20380 MHz -57.04 dBm -44.04 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.25 dBm -33.25 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.51087 GHz -46.50 dBm -33.50 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.96385 GHz -42.66 dBm -29.66 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.89786 GHz -42.56 dBm -20.56 di
L )i ] 2 ) 2
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Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 642.66492 MHz -57.08 dBm ~44.,08 dB 30,000 MHz 763.000 MHz 100.000 kHz 643.03123 MHz -58.04 dBm -45.04 dB
806.000 MHz 1.000 GHz 100.000 kHz 964.53623 MHz -56.69 dBm -43.65 dB 806.000 MHz 1,000 GHz 100.000 kHz 954.28736 MHz -57.08 dBm -44.08 db
1.000 GHz 3,000 GHz 1.000 MHz 2.49688 GHz -46.49 dBm -33.49 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.97476 GHz -46.52 dBm -33.62 dB
3.000 GHz 8,000 GHz 1.000 MHz 5.82746 GHz -42.58 dBm -29.58 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.21186 GHz -42.73 dBm -20.73 db
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LTE Band 13 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

: 2.SEP.2020
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 632.40805 MHz -58.57 dbm ~45.57 dB 30,000 MHz 763.000 MHz 100.000 kHz 634.97226 MHz -58.30 dBm -45.30 dB
806.000 MHz 1.000 GHz 100.000 kHz 952.34833 MHz -57.27 dbm -44.27 dB 806.000 MHz 1,000 GHz 100.000 kHz 937.02959 MHz -57.42 dBm -44.42 db
1.000 GHz 3.000 GHz 1.000 MHz 2.54586 GHz -46.61 dBm -33.61 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.51137 GHz -46.96 dBm -33.96 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99135 GHz -42.98 dBm -29.98 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.91936 GHz -42.96 dBm -20.96 dg&
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30.000 MHz 763.000 MHz 100.000 kHz 628.74488 MHz -58.43 dbm —45.42 dB
806.000 MHz 1.000 GHz 100.000 kHz 936.06047 MHz -57.47 dBm -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52687 GHz -47.03 dBm -34.03 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98235 GHz -43.24 dBm -30.24 dB
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806.000 MHz 1.000 GHz 100.000 kHz 994.13443 MHz -57.25 dbm -44.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.54936 GHz -46.97 dBm -33.97 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99435 GHz -43.00 dBm -30.00 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0055
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0114

-10 Normal Voltage 0.0081 PASS
-20 Normal Voltage 0.0077
-30 Normal Voltage 0.0081
20 Maximum Voltage 0.0078
20 Normal Voltage 0.0000
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.80 4.75 5.59 6.03
Middle CH 3.77 4.72 5.45 6.09 PASS
Highest CH 3.83 4.70 5.30 6.06
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.78 6.75 - -
Middle CH 6.93 6.61 - - PASS
Highest CH 6.78 6.70 - -
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FAX . 886-3-328-4978






